MODEL C PM1/CHAIN GUIDE PARTS

Replacement
Performance Monitor 1
(PM1) #1757 i

@ —(0

Nylock Nut (2) #1235 Nylon Washers (4) #1226

»OH

<
Monitor Arm /

(Part no longer available.

Contact service technician.)
1/4-20 x 3.25 Bolt #1224 NE)Y,

Monitor Bracket #1121 /

(¥
Monitor Screws (2) #257 /

1/4-20 x 4 Bolt #1218

Bronze Bushings (4) #1307

S Chain Guide #1003

o

@‘30' Fender Washers (4) #1232
1/4-20 Nuts (4) #1213

|
\/ock"Monitor Pickup
Fastener #1245

Monitor Pickup w/wire #1748

oo
S

LK
5K
UKL
030,
XX

<L

0%

5

be%a
e
SXREES
R
R

‘0
KL
2R

o
p0%!

ST
SRR
HRS

o
XX

X
5%
KL
5

0%
%%
e

Chain Guide Brackets (Left #1135, Right #1119)

TSEKL
S
KRR
KRR

KT
<
3%

XK

3/4" Buttonhead Screw (4) #1201

1/2" Buttonhead Screw (4) #1231

;@\m\ﬁ\
o2 Note: Monitor Pickup Wire Routing

Indoor Rower Frame
with Flywheel & Flywheel Covers Removed

1/4-20 Nuts #1213

(X concept 2

ROWING m— concept2.com - 800.245.5676 (U.S.& Canada) 03/2010




